SPORTON LAB.

FCC RF Test Report

Report No. : FG951002A

GSM1900 (GSM)

GSM1900 (EDGE class 8)

Lowest Channel

Lowest Channel

Spectrum &

Spectrum &

Ref Level 24.50 d2m  Offset 14.50 o8 Mode Sweep Ref Level 24.50 d2m  Offset 14,50 d8 Mode Sweep
S6L Count 10/10 S6L Count 10/10
(@1 Max (@1 Max
20 dbifal fheck PA 20 dbifal fheck
Line _§PURIOUS_| INE_aBS Pa) Line _§PURIOUS_| INE_aBS
10 10
0 0
-10 dem -10 dem
PURIOUS_LTNE_ABS, SPURIOUS_LINE_ABS.
20 d 20 d
-30 -30
-40 dem— -40 dem—
-60 -60
-70 di -70 di
Start 50.0 MHz 48006 pts Stop 19.1 GHz Start 50.0 MHz 48006 pts Stop 19.1 GHz
Spurious Emissions Spurious Emissions
Range Low Range Up RBW | Frequency Power Abs | ALimit Range Low Range Up RBW | Frequency |  Powerabs | ALimit
30,000 MHz 1,000 GHz 1,000 MHz 929,95252 MHz -42.96 dBm 29,96 dB 30,000 MHz 1.000 GHz 1,000 MHz 705.99450 MHz -43,58 dBm -30,58 dB
1.000 GHz 1,845 GHz 1,000 MHz 1.16448 GHz -41,51 dBm -28.51 d8 1.000 GHz 1,845 GHz 1,000 MHz 1.18644 GHz -42.76 dBm -29.76 d&
1915 GHz 3.000 GHz 1,000 MHz 2.98746 GHz -40.29 dém -27.29 de 1915 GHz 3.000 GHz 1,000 MHz 2.83086 GHz -40.75 dém -27.75 de
3.000 GHz 7.000 GHz 1,000 MHz 6.97975 GHz -36.55 dém 23,55 de 3.000 GHz 7.000 GHz 1,000 MHz 3.70066 GHz -36.64 dbm 23,84 de
7.000 GHz 13.600 GHz 1.000 MHz 12.56128 Ghz -37.56 dbm 24,56 dB 7.000 GHz 13.600 GHz 1.000 MHz 11.20414 GHz -36.67 dbm -23.87 de
13.600 GHz 18.100 GHz 1,000 MHz 16.30679 GHz -33.52 dbm -20.52 dB 13.600 GHz 18.100 GHz 1,000 MHz 16.21172 GHz -33.68 dbm -20,68 dB
)j J 2 )i i (]
pe 1 2 P 1 i
Ref Level 24.50 d2m  Offset 14.50 o8 Mode Sweep Ref Level 24.50 d2m  Offset 14,50 d8 Mode Sweep
SGL Count 10/10 SGL Count 10/10
(@1 Max (@1 Max
20 dbifal fheck PA 20 dbifal fheck
Line _§PURIOUS_| INE_aBS Pa) Line _§PURIOUS_| INE_aBS
10 10
0 0
-10 dem -10 dem
SPURIOUS_LINE_ABS. SPURIOUS_LINE_ABS.
-20 d -20 d
-30
-a0 dem—|
-60 -60
70 di 70 di
Start 50.0 MHz 48006 pts Stop 19.1 GHz Start 50.0 MHz 48006 pts Stop 19.1 GHz
Spurious Emissions Spurious Emissions
Rangelow | RengeUp | REBW | Frequency Power Abs | | Rangelow | RemgeUp | REBW | Frequency | Powerabs | Alimit |
30,000 MHz 1.000 GHz 1,000 MHz 771,43678 MHz -43,18 dbm 30,000 MHz 1.000 GHz 1,000 MHz 933,34583 MHz -42.27 dbm 29,27 dB
1.000 GHz 1,845 GHz 1,000 MHz 1.83212 GHz -41,20 dém 1.000 GHz 1.845 GHz 1,000 MHz 1.72570 GHz -42.00 dém -29.09 d&
1915 GHz 3.000 GHz 1,000 MHz 2.88589 GHz -40.21 dém 1915 GHz 3.000 GHz 1,000 MHz 2.66335 GHz. -40.75 dém -27.75 de
3.000 GHz 7.000 GHz 1,000 MHz 3.76015 GHz -25.22 dbm 3.000 GHz 7.000 GHz 1,000 MHz 3.76015 GHz -31.48 dbm 18,48 de
7.000 GHz 13.600 GHz 1.000 MHz 12.55374 GHz -37.43 dbm 7.000 GHz 13.600 GHz 1.000 MHz 11.21073 GHz -36.86 dbm 23,86 de
13.600 GHz 18.100 GHz 1,000 MHz 10.31061 GHz -33.80 dbm -20.80 db 13.600 GHz 18.100 GHz 1,000 MHz 16.55545 GHz -34.05 dbm -21,05 db
)j J 2 )i i (]
pectrum % i P ' # i
Ref Level 24.50 dgm  Offset 14.50 d8. Mode Sweep Ref Level 24.50 dgm  Offset 14.50 dB. Mode Sweep
SGL Count 10/10 SGL Count 10/10
(@1 Max (@1 Max
20 dbifal fheck 20 dbifal fheck
e BPURIOUS_} INE_ABS, Line _$PURIOUS_) INE_ABS
10 10
0 0
-10 dem -10 dem
SPURIOUS_LINE_ABS. SPURIOUS_LINE_ABS.
-20 d -20 d
-30 -30
-40 dim— -40 dim—|
-60 -60
70 di 70 di
Start 50.0 MHz 48006 pts Stop 19.1 GHz Start 50.0 MHz 48006 pts Stop 19.1 GHz
Spurious Emissions Spurious Emissions
Rangelow | RengeUp | RBW | Frequency Power Abs | | Rangelow | RengeUp | RBW | Frequency | PowerAbs | ALimit___|
30,000 MHz 1.000 GHz 1,000 MHz 977.94353 MHz -43.59 dbm 30,000 MHz 1.000 GHz 1,000 MHz 764.65017 MHz -42,01 dBm 29,01 d8
1.000 GHz 1,845 GHz 1,000 MHz 1.80074 GHz -40.97 dém 1.000 GHz 1,845 GHz 1,000 MHz 157072 GHz -42.28 dém -29.28 d&
1.915 GHz 3.000 GHz 1.000 MHz 2.82351 GHz. -39.90 d&m 1.915 GHz 3.000 GHz 1.000 MHz 2.78038 GHz -40.67 dBm -27.67 d&
3.000 GHz 7.000 GHz 1,000 MHz 3.81965 GHz -27.61 dém 3.000 GHz 7.000 GHz 1,000 MHz 6.98475 GHz -35.62 dbm 22,82 dB
7.000 GHz 13.600 GHz 1.000 MHz 11.81506 Ghz -36.75 dbm 7.000 GHz 13.600 GHz 1.000 MHz 12.16767 GHz -37.15 dbm 24,15 d6
13.600 GHz 18.100 GHz 1,000 MHz 10.26465 GHz -33.88 dbm -20,88 db 13.600 GHz 18.100 GHz 1,000 MHz 16.25690 GHz -33.56 dbm -20,56 d8
— - — — - —
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SPORTON LAB.

FCC RF Test Report

Report No. : FG951002A

WCDMA Band V (RMC 12.2Kbps)

WCDMA Band Il (RMC 12.2Kbps)

Lowest Channel

Lowest Channel

Spectrum  #

Spectrum  #

Ref Level 24.00 ddm  Offset 14,00 d8 Mode Sweep RefLevel 24.50 ddm  Offset 14.50 cB Mode Sweep
SGL Count 10/10 SGL Count 10/10
(@1 Max
20 dbifpitffhack heck
Line _§PURIOUS_| INE_ABS Line _SPURIOUS_| INE_ABS
10 dem 10 df
0 a
10 -10 dem
o 3 SPURIOUS_LINE_ABS,
SPURIOUS_ LINE_ABS.
_SPURIOUS_ LINE_AB e
30 dB 20
- 40 uam#
60
-0
704
-70 |
Start 50.0 MHz 48006 pts Stop 19.1 GHz
Start 50.0 MHz 20005 pts Stop 9.0 GHz i
Spurious Emissions Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit |
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALi | 30.000 MHz 1.000 GHz 1.000 MHz BO2.46127 MHz -42.65 dBm -29.65 dB
30,000 MHz 820,000 MHz 1,000 MHz 819.01299 MHz ~34.46 dbm -21.46 dB 1.000 GHz 1,845 GHz 1,000 MHz 1.84183 GHz -33.35 dim -20,35 d8
855.000 MHz 1.000 GHz 1,000 MHz 866.51449 MHz -42.59 dém -20.59 d8 1.915 GHz 3.000 GHz 1,000 MHz 2.22195 GHz -39.49 dém -26.49 d8
1.000 GHz 3.000 GHz 1,000 MHz 296663 GHz -40.10 dém 27,10 dB 3.000 GHz 7.000 GHz 1,000 MHz 6.95326 GHz -36.42 dem -23.42 dB
3.000 GHz 7.000 GHz 1.000 MHz 699525 GHz -36.18 dbm -23.18 dB 7.000 GHz 13.600 GHz 1.000 MHz 12.58485 GHz -36.12 dBm -23.12 dB
7.000 GHz 5.000 GHz 1,000 MHz 8.84014 GHz -37.54 dbm -24,54 dB 13.600 GHz 19,100 GHz 1,000 MHz 18.25954 GHz -33.83 dBm -20.83 dB
)y J [ )y ), (]
pe W T p v # o
Ref Level 24.00 ddm  Offset 14,00 d8 Mode Sweep RefLevel 24.50 ddm  Offset 14.50 cB Mode Sweep
SGL Count 10/10 SGL Count 10/10
(@1 Max (@1 Max
20 dbifpitffhack 20 il fheck
Line _§PURIOUS_| INE_ABS Line _SPURIOUS_| INE_ABS
10 dem 10 df
0 a
10 -10 dem
ko > SPURIOUS_LINE_ABS,
SPURIOUS_ LINE_ABS,
ot 20
30 dB 20
— 40 dBm—
60
-0
704
-70 |
Start 50.0 MHz 48006 pts Stop 19.1 GHz
Start 50.0 MHz 20005 pts Stop 9.0 GHz i
Spurious Emissions Rangelow | Rangeup | RBW Frequenc | _Powerabs | aLimit |
Rangelow | RangeUp | RBW | Frequency | Power Abs | 30.000 MHz 1.000 GHz 1.000 MHz 969.21789 MHz -42.63 dBm -29.63 dB
30,000 MHz 520,000 MHz 1,000 MHz 819.60260 MHz -42.40 dBm -29.40 d& 1.000 GHz 1,845 GHz 1,000 bHz 1.70290 GHz -41.74 d8m -28.74 d8
855.000 MHz 1.000 GHz 1,000 MHz 97293478 MHz -42.24 dbm -29.24 d 1.915 GHz 3.000 GHz 1,000 MHz 2.46265 GHz -39.83 dém -26.83 d&
1.000 GHz 3.000 GHz 1,000 MHz 2.85069 GHz —41.07 dém 28,07 dB 3.000 GHz 7.000 GHz 1,000 MHz 6.90126 GHz -36.94 dem 2394 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.96075 GHz -36.37 dbm -23.37 de 7.000 GHz 13.600 GHz 1.000 MHz 12.55421 GHz ~36.64 dBm -23.64 dB
7.000 GHz 5.000 GHz 1,000 MHz 7.57105 GHz -37.26 dbm -2+.26 dB 13.600 GHz 19,100 GHz 1,000 MHz 18.92146 GHz -33.63 dém -20.63 dB
)y J [ )y ), (]
pe v — P v
Ref Level 24.00 ddm  Offset 14.00 dB. Mode Sweep Ref Level 24.50 ddm  Offset 14.50 d8 Mode Sweep
SGL Count 10/10 SGL Count 10/10
(@1 Max (@1 Max
20 b ffheck. 20 bl fheck
e _$PURIOUS_) INE_ABS, Line _$PURIOUS_LINE_ABS
10 dem 10 df
0 a
10 -10 dem
= IO 3 SPURIOUS_LINE_ABS,
SPURIOUS_ LINE_ABS,
ot 20
-30 dBs =30
40 dBm
60
704
-70 |
Start 30.0 MHz 48006 pts Stop 19.1 GHz
Start 50.0 MHz 28005 pts Stop 9.0 GHz puri
Spurious Emissions Rangelow | Rangeup | RBW | Frequenc | Powerabs | alimit |
Rangelow | RangeUp | RBW | Frequency | Power Abs | 30.000 MHz 1.000 GHz 1.000 MHz B81.47676 MHz -43.78 dBm -30.78 dB
30,000 MHz 520,000 MHz 1,000 MHz 50159170 MHz -43.69 dBm 1.000 GHz 1,845 GHz 1,000 bHz 1.73584 GHz -42.21 dém -29.21 d8
855.000 MHz 1.000 GHz 1.000 MHz B858.36957 MHz -42.43 dBm 1.915 GHz 3.000 GHz 1.000 MHz 1.91507 GHz -23.98 dBm -10.98 d&
1.000 GHz 3.000 GHz 1,000 MHz 2.46994 GHz -40.63 dbm 3.000 GHz 7.000 GHz 1,000 MHz 6.99375 GHz -36.89 dbm 23,89 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.93326 Ghz -37.74 dém 7.000 GHz 13.600 GHz 1.000 MHz 11.23618 GHz -37.35 dBm 24,35 dB
7.000 GHz 5.000 GHz 1,000 MHz 867614 GHz -36.95 dbm 13.600 GHz 19,100 GHz 1,000 MHz 18.27093 GHz -33.71 dém -20.71 dB
— - — - —
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SPORTON LAB.

FCC RF Test Report

Report No. : FG951002A

WCDMA Band IV (RMC 12.2Kbps)

Lowest Channel

Spectrum  #

RefLevel 30.00 dém  Offset 14.50 d8 Mode Sweep
SGL Count 10/10
(@1 Max
Limit ¢heck PABS
20 dhiRE—HEURIOUS | INE_ARS P
0
o
-10
SPURIQUS_LINE_ABS.
20 dem—1
50 by
50 df
60
Start 30.0 MHz 48006 pts Stop 168.0 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit |
30,000 MHz 1,000 GHz 1.000 MHz 713.75062 MHz -27.75 dBm -14.75 dB
1.000 GHz 1,708 GHz 1.000 MHz 1.65021 GHz -26.53 dBm -13.53 d8
1.760 GHz 3.000 GHz 1.000 MHZ 2.84680 GHz -24.63 dém -1183 de
3,000 GHz 7.000 GHz 1.000 MHz 6.97625 GHz -20.99 dBm -7.99 d
7.000 GHz 13.600 GHz 1,000 MHz 12.89409 GHz -23.06 dBm -10.06 dB
13.600 GHz 18.000 GHz 1.000 MHz 16.87572 GHz -20.21 dBm -7.21 dB
)y I [

Middle Channel

Spectrum  #

Ref Level 30.00 dém
SGL Count 10/10

offset 14.50 d8

Mode Sweep

(@1 Max

Limit Gheck
20 dblfE—$PURIOUS

NE_ARS

Paps

s0d
40
Start 30.0 MHz 48006 pts Stop 168.0 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequenc | _Powerabs |  aLimit |
30,000 MHz 1.000 GHz 1.000 MHz 816.03448 MHz -28.37 dBm 1537 d8
1.000 GHz 1.705 GHz 1.000 MHz 1.05267 GHz -26.63 dBm -13.63 d8
1.760 GHz 3.000 GHz 1.000 MHz 2.95250 GHz -24.74 dBm -11.74d8
3,000 GHz 7.000 GHz 1.000 MHz 6.95176 GHz -20.54 dBm -7.54 de
7.000 GHz 13.600 GHz 1.000 MHz 12.61031 Ghz -23.37 deém -10.37 de
13.600 GHz 18.000 GHz 1.000 MHz 16.54103 GHz -19.71 dim -6.71 dp
)y I [
ctrum 2
RefLevel 30.00 ddm  Offset 14.50 d8 Mode Sweep
SGL Count 10/10
@1 Max
Limit ¢heck 3
20 dhiRe—fBURIOUS | INE_ARS P
10 d
a
-10
SPURIOUS_LINE_ABS.
20 dem—1
-0
o
0
Start 30.0 MHz 48006 pts Stop 168.0 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequenc | _Powerabs |  aLimit |
30,000 MHz 1.000 GHz 1.000 MHz 965.33983 MHz -25.95 dBm 12,95 dB
1.000 GHz 1.705 GHz 1.000 MHz 1.22778 GHz -25.20 dBm 12,20 d8
1.760 GHz 3.000 GHz 1.000 MHz 1.76023 GHz -22.22 dBm -0.22 d8
3,000 GHz 7.000 GHz 1.000 MHz 5.99238 GHz -20.67 dBm -7.67 de
7.000 GHz 13.600 GHz 1.000 MHz 11.48828 Grz -22.91 dBm -8.51dp
13.600 GHz 18.000 GHz 1.000 MHz 16.16108 GHz -19.92 dim -6.92 db
)i ] ]
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e a0, FCC RF Test Report

Report No. : FG951002A

Frequency Stability|
Test Conditions | Middle Channel G(SG'Vg;:;’ (Elfg‘é"'zggs ) 2;‘;“;;
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0096 0.0239
40 Normal Voltage 0.0048 0.0108
30 Normal Voltage 0.0108 0.0167
20(Ref.) Normal Voltage 0.0000 0.0000
10 Normal Voltage 0.0120 0.0012
0 Normal Voltage 0.0072 0.0215
-10 Normal Voltage 0.0012 0.0239 PASS
-20 Normal Voltage 0.0108 0.0167
-30 Normal Voltage 0.0048 0.0287
20 Maximum Voltage 0.0072 0.0275
20 Normal Voltage 0.0108 0.0060
20 Battery End Point 0.0143 0.0179

Note: Normal Voltage = 3.8V.

; Battery End Point (BEP) = 3.6 V. ; Maximum Voltage =4.4 V
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e a0, FCC RF Test Report

Report No. : FG951002A

Test Conditions | Middle Channel Gs(gn;'?n(;o (Egg'l‘z"l?::s ) N';':Z';
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0032 0.0048
40 Normal Voltage 0.0043 0.0016
30 Normal Voltage 0.0069 0.0043
20(Ref.) Normal Voltage 0.0000 0.0000
10 Normal Voltage 0.0011 0.0011
0 Normal Voltage 0.0048 0.0016
-10 Normal Voltage 0.0032 0.0080 PASS
-20 Normal Voltage 0.0016 0.0005
-30 Normal Voltage 0.0037 0.0096
20 Maximum Voltage 0.0021 0.0074
20 Normal Voltage 0.0021 0.0053
20 Battery End Point 0.0053 0.0011
Note:
1. Normal Voltage = 3.8V. ; Battery End Point (BEP) = 3.6 V. ; Maximum Voltage =4.4 V

2. The frequency fundamental emissions stay within the authorized frequency block based on the

frequency deviation measured is small.
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e a0, FCC RF Test Report

Report No. : FG951002A

Test Conditions | Middle Channel T 1;\.’;?&‘::&20'1\2,2@%) 2!:;“;1
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0239
40 Normal Voltage 0.0203
30 Normal Voltage 0.0096
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0167
0 Normal Voltage 0.0191
-10 Normal Voltage 0.0132 PASS
-20 Normal Voltage 0.0179
-30 Normal Voltage 0.0155
20 Maximum Voltage 0.0239
20 Normal Voltage 0.0167
20 Battery End Point 0.0096

Note: Normal Voltage = 3.8V.

; Battery End Point (BEP) = 3.6 V. ; Maximum Voltage =4.4 V
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e a0, FCC RF Test Report

Report No. : FG951002A

Test Conditions | Middle Channel gﬁ%"’:ﬁ_gzggs") N';':Z';
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0053
40 Normal Voltage 0.0085
30 Normal Voltage 0.0096
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0021
0 Normal Voltage 0.0043
-10 Normal Voltage 0.0085 PASS
-20 Normal Voltage 0.0101
-30 Normal Voltage 0.0053
20 Maximum Voltage 0.0122
20 Normal Voltage 0.0069
20 Battery End Point 0.0000
Note:
1. Normal Voltage = 3.8V. ; Battery End Point (BEP) = 3.6 V. ; Maximum Voltage =4.4 V

2. The frequency fundamental emissions stay within the authorized frequency block based on the

frequency deviation measured is small.

Sporton International (Shenzhen) Inc.

TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : QISYAL-L41

Page Number

1 A33 of A34

Report Issued Date : May 27, 2019

Report Version

: Rev. 01

Report Template No.: BU5-FG22/24/27 Version 2.0




e a0, FCC RF Test Report Report No. : FG951002A
Test Conditions | Middle Channel ‘("I’;;ADCMQET(’L‘:'DL‘)’ N';':Z';
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0040
40 Normal Voltage 0.0012
30 Normal Voltage 0.0023
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0029
0 Normal Voltage 0.0006
-10 Normal Voltage 0.0017 PASS
-20 Normal Voltage 0.0012
-30 Normal Voltage 0.0046
20 Maximum Voltage 0.0000
20 Normal Voltage 0.0017
20 Battery End Point 0.0012

Note:
1. Normal Voltage = 3.8V. ; Battery End Point (BEP) = 3.6 V. ; Maximum Voltage =4.4 V
2. The frequency fundamental emissions stay within the authorized frequency block based on the

frequency deviation measured is small.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG951002A

Appendix B. Test Results of Radiated Test

Radiated Spurious Emission

For Top Antenna
GSM850 (GSM)
_ Over SPA S.G. TX Cable | TX Antenna o
Channel Frfl?nl:;n;:y ( :;r: ) (:Iénnl]t) Limit Reading Power loss Gain Po'?:ﬁ)tlon
(dB) (dBm) (dBm) (dB) (dBi)
1672.8 -67.20 -13 -54.20 -78.14 -70.45 4.00 9.40 H
2509.2 -59.11 -13 -46.11 -77.71 -62.68 4.88 10.60 H
Middle 3345.6 -59.46 -13 -46.46 -80.07 -64.39 5.52 12.60 H
1672.8 -66.22 -13 -53.22 -77.87 -69.47 4.00 9.40 V
2509.2 -60.12 -13 -47.12 -78.93 -63.69 4.88 10.60 V
3345.6 -59.49 -13 -46.49 -80.40 -64.42 5.52 12.60 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
GSM850 (EDGE class 8)
_ Over SPA S.G. TX Cable | TX Antenna o
Channel Frfl?nl:_lin;:y ( :;:1 ) (:;I;::) Limit Reading Power loss Gain Po'?:ﬁ)tlon
(dB) (dBm) (dBm) (dB) (dBi)
1672.8 -67.15 -13 -54.15 -78.09 -70.40 4.00 9.40 H
2509.2 -60.32 -13 -47.32 -78.92 -63.89 4.88 10.60 H
Middle 3345.6 -59.47 -13 -46.47 -80.08 -64.40 5.52 12.60 H
1672.8 -66.48 -13 -53.48 -78.13 -69.73 4.00 9.40 V
2509.2 -59.99 -13 -46.99 -78.80 -63.56 4.88 10.60 V
3345.6 -59.08 -13 -46.08 -79.99 -64.01 5.52 12.60 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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e a0, FCC RF Test Report Report No. : FG951002A
GSM1900 (GSM)
A Over SPA S.G. TX Cable | TX Antenna o
Channel Frfl?nl:;n;:y ( EIBR: ) ( :IS::) Limit Reading Power loss Gain Po'?:ﬁ)tlon
(dB) (dBm) (dBm) (dB) (dBi)
3760 -58.78 -13 -45.78 -80.72 -65.53 5.85 12.60 H
5640 -58.14 -13 -45.14 -81.76 -63.94 7.30 13.10 H
Middle 7520 -56.52 -13 -43.52 -82.40 -59.67 8.35 11.50 H
3760 -56.40 -13 -43.40 -81.5 -63.15 5.85 12.60 V
5640 -58.20 -13 -45.20 -81.97 -64.00 7.30 13.10 V
7520 -56.67 -13 -43.67 -82.53 -59.82 8.35 11.50 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
GSM1900 (EDGE class 8)
A Over SPA S.G. TX Cable | TX Antenna S
Channel Frfl?nl:_lin;:y ( 5'::: ) ( I;'énn':) Limit Reading Power loss Gain Po'?:ﬁ)tlon
(dB) (dBm) (dBm) (dB) (dBi)
3760 -58.60 -13 -45.60 -80.54 -65.35 5.85 12.60 H
5640 -58.31 -13 -45.31 -81.93 -64.11 7.30 13.10 H
Middle 7520 -56.00 -13 -43.00 -81.88 -59.15 8.35 11.50 H
3760 -55.75 -13 -42.75 -80.85 -62.50 5.85 12.60 V
5640 -57.96 -13 -44.96 -81.73 -63.76 7.30 13.10 V
7520 -56.14 -13 -43.14 -82 -59.29 8.35 11.50 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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e a0, FCC RF Test Report Report No. : FG951002A
WCDMA Band V(RMC 12.2Kbps)
_ Over SPA S.G. TX Cable | TX Antenna o
Channel Frfl?nl:;n;:y ( :;: ) (Ialg::) Limit Reading Power loss Gain Po'?:ﬁ)tlon
(dB) (dBm) (dBm) (dB) (dBi)
1672.8 -66.84 -13 -53.84 -77.78 -70.09 4.00 9.40 H
2509.2 -60.05 -13 -47.05 -78.65 -63.62 4.88 10.60 H
Middle 3345.6 -59.39 -13 -46.39 -80.00 -64.32 5.52 12.60 H
1672.8 -66.37 -13 -53.37 -78.02 -69.62 4.00 9.40 V
2509.2 -60.10 -13 -47.10 -78.91 -63.67 4.88 10.60 V
3345.6 -58.94 -13 -45.94 -79.85 -63.87 5.52 12.60 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
WCDMA Band II(RMC 12.2Kbps)
_ Over SPA S.G. TX Cable | TX Antenna o
Channel Frfl?nl:_lin;:y (EIBRr:) (I:;énn':) Limit Reading Power loss Gain Po'?:ﬁ)tlon
(dB) (dBm) (dBm) (dB) (dBi)
3760 -58.68 -13 -45.68 -80.62 -65.43 5.85 12.60 H
5640 -57.95 -13 -44.95 -81.57 -63.75 7.30 13.10 H
Middle 7520 -56.45 -13 -43.45 -82.33 -59.60 8.35 11.50 H
3760 -55.82 -13 -42.82 -80.92 -62.57 5.85 12.60 V
5640 -57.76 -13 -44.76 -81.53 -63.56 7.30 13.10 V
7520 -56.11 -13 -43.11 -81.97 -59.26 8.35 11.50 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
WCDMA Band IV(RMC 12.2Kbps)
_ Over SPA S.G. TX Cable | TX Antenna o
Channel Fr(e'?nl:lezn)cy (5::) (:g::) Limit Reading Power loss Gain PoIa(u:Iz\?)tlon
(dB) (dBm) (dBm) (dB) (dBi)
3465.2 -57.78 -13 -44.78 -79.32 -64.63 5.65 12.50 H
5197.8 -58.02 -13 -45.02 -81.62 -63.69 713 12.80 H
Middle 6930.4 -56.29 -13 -43.29 -81.43 -59.69 8.40 11.80 H
3465.2 -57.56 -13 -44.56 -78.9 -64.41 5.65 12.50 V
5197.8 -57.72 -13 -44.72 -81.59 -63.39 7.13 12.80 V
6930.4 -55.30 -13 -42.30 -81.36 -58.70 8.40 11.80 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG951002A

For Bottom Antenna

GSM850 (GSM)

Frequency| ERP Limit 0.ve.r SPI.\ S.G. TX Cable | TX Ant-enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1672.8 -66.86 -13 -53.86 -77.80 -70.11 4.00 9.40 H
2509.2 -56.03 -13 -43.03 -74.63 -59.60 4.88 10.60 H
Middle 3345.6 -59.26 -13 -46.26 -79.87 -64.19 5.52 12.60 H
1672.8 -65.41 -13 -52.41 -77.06 -68.66 4.00 9.40 V
2509.2 -59.82 -13 -46.82 -78.63 -63.39 4.88 10.60 V
3345.6 -59.06 -13 -46.06 -79.97 -63.99 5.52 12.60 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
GSM850 (EDGE class 8)
A Over SPA S.G. TX Cable | TX Antenna S
Channel Frfl?nl:_lin;:y ( ::: ) ( I;'énn':) Limit Reading Power loss Gain Po'?:ﬁ)tlon
(dB) (dBm) (dBm) (dB) (dBi)
1672.8 -66.59 -13 -53.59 -77.53 -69.84 4.00 9.40 H
2509.2 -60.19 -13 -47.19 -78.79 -63.76 4.88 10.60 H
Middle 3345.6 -59.02 -13 -46.02 -79.63 -63.95 5.52 12.60 H
1672.8 -65.87 -13 -52.87 -77.52 -69.12 4.00 9.40 V
2509.2 -60.09 -13 -47.09 -78.90 -63.66 4.88 10.60 V
3345.6 -58.90 -13 -45.90 -79.81 -63.83 5.52 12.60 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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e a0, FCC RF Test Report Report No. : FG951002A
GSM1900 (GSM)
_ Over SPA S.G. TX Cable | TX Antenna o
Channel Frfl?nl:;n;:y ( EIBR: ) (:Iénnl]t) Limit Reading Power loss Gain Po'?:ﬁ)tlon
(dB) (dBm) (dBm) (dB) (dBi)
3760 -58.80 -13 -45.80 -80.74 -65.55 5.85 12.60 H
5640 -58.36 -13 -45.36 -81.98 -64.16 7.30 13.10 H
Middle 7520 -56.58 -13 -43.58 -82.46 -59.73 8.35 11.50 H
3760 -56.02 -13 -43.02 -81.12 -62.77 5.85 12.60 V
5640 -57.82 -13 -44.82 -81.59 -63.62 7.30 13.10 V
7520 -56.79 -13 -43.79 -82.65 -59.94 8.35 11.50 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
GSM1900 (EDGE class 8)
_ Over SPA S.G. TX Cable | TX Antenna o
Channel Frfl?nl:_lin;:y (52:) (:;I;::) Limit Reading Power loss Gain Po'?:ﬁ)tlon
(dB) (dBm) (dBm) (dB) (dBi)
3760 -58.69 -13 -45.69 -80.63 -65.44 5.85 12.60 H
5640 -58.29 -13 -45.29 -81.91 -64.09 7.30 13.10 H
Middle 7520 -55.71 -13 -42.71 -81.59 -58.86 8.35 11.50 H
3760 -56.17 -13 -43.17 -81.27 -62.92 5.85 12.60 V
5640 -57.89 -13 -44.89 -81.66 -63.69 7.30 13.10 V
7520 -56.73 -13 -43.73 -82.59 -59.88 8.35 11.50 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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e a0, FCC RF Test Report Report No. : FG951002A
WCDMA Band V(RMC 12.2Kbps)
_ Over SPA S.G. TX Cable | TX Antenna o
Channel Frfl?nl:;n;:y ( :;: ) (Ialg::) Limit Reading Power loss Gain Po'?:ﬁ)tlon
(dB) (dBm) (dBm) (dB) (dBi)
1672.8 -67.03 -13 -54.03 -77.97 -70.28 4.00 9.40 H
2509.2 -60.51 -13 -47.51 -79.11 -64.08 4.88 10.60 H
Middle 3345.6 -59.47 -13 -46.47 -80.08 -64.40 5.52 12.60 H
1672.8 -66.07 -13 -53.07 -77.72 -69.32 4.00 9.40 V
2509.2 -60.47 -13 -47 .47 -79.28 -64.04 4.88 10.60 V
3345.6 -59.35 -13 -46.35 -80.26 -64.28 5.52 12.60 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
WCDMA Band II(RMC 12.2Kbps)
_ Over SPA S.G. TX Cable | TX Antenna o
Channel Frfl?nl:_lin;:y (EIBRr:) (I:;énn':) Limit Reading Power loss Gain Po'?:ﬁ)tlon
(dB) (dBm) (dBm) (dB) (dBi)
3760 -58.71 -13 -45.71 -80.65 -65.46 5.85 12.60 H
5640 -58.07 -13 -45.07 -81.69 -63.87 7.30 13.10 H
Middle 7520 -56.10 -13 -43.10 -81.98 -59.25 8.35 11.50 H
3760 -565.73 -13 -42.73 -80.83 -62.48 5.85 12.60 V
5640 -57.86 -13 -44.86 -81.63 -63.66 7.30 13.10 V
7520 -56.28 -13 -43.28 -82.14 -59.43 8.35 11.50 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
WCDMA Band IV(RMC 12.2Kbps)
_ Over SPA S.G. TX Cable | TX Antenna o
Channel Fr(e'?nl:lezn)cy (5::) (:g::) Limit Reading Power loss Gain PoIa(u:Iz\?)tlon
(dB) (dBm) (dBm) (dB) (dBi)
3465.2 -58.14 -13 -45.14 -79.68 -64.99 5.65 12.50 H
5197.8 -57.75 -13 -44.75 -81.35 -63.42 713 12.80 H
Middle 6930.4 -56.51 -13 -43.51 -81.65 -59.91 8.40 11.80 H
3465.2 -57.53 -13 -44.53 -78.87 -64.38 5.65 12.50 V
5197.8 -58.15 -13 -45.15 -82.02 -63.82 7.13 12.80 V
6930.4 -55.64 -13 -42.64 -81.7 -59.04 8.40 11.80 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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